



REPORT NO: 7285s
ISSUE DATE: 19 February 2015
MANUFACTURER: Gerflor Australasia
PRODUCT DESC: Primetex

Page 2 of 3

SLIP RESISTANCE CLASSIFICATION OF NEW PEDESTRIAN SURFACE MATERIALS

OIL-WET RAMP TEST METHOD

TEST CARRIED OUT IN ACCORDANCE WITH
AS 4586:2013 (Appendix D)

Test Date: 12 February 2015

Location: Slip Resistance Laboratory Test conducted by: KH, AG

Sample Fixed

Joint width: 0 mm

Surface structure: Smooth
 Profiled
 Structured

RESULTS

Corrected mean overall acceptance angle: 24 °

Displacement space: not tested

CLASSIFICATION:

Slip Resistance Assessment Group:

R 11

Displacement Space Assessment Group:

-

Test shoe used: Uvex Athletic